



Fibre Lab and Co.
20 rue Jean Mermoz
59227 SAULZOIR
FRANCE
www.fibrelabandco.com
fibrelabandco@gmail.com
T. +33680210395

Customer
Alpaka-Valley
Staudinger Thomas
A-4845 Rutzenmoos
Kirchberg 33
office@alpaka-valley.com

OFDA Test Report

OFDA2183 v5.370 (Cal:4.9597W-1.95), Measured: 27Sep18, File: Alpaka-Valley 26_Sept_2018.mes

Name : Arturo
Description :
Operator : Bertrand
Lot/client : Alpaka Valley
Breed :
Sex : m
Colour : WH
Date sampled : xx/09/18
Location : midside
Age (months) :

Diameter : 13.3 μm
SD : 2.7 μm
CV : 20.5 %
CE : 5.9 μm
Comfort : 100.0 %
%<15 μm : 72.3 %
Spin fineness : 12.9 μm
Curve : 36.1 deg/mm
Curve SD : 28.0 deg/mm
Num fibres : 3156

Staple length : 40.0 mm
Finest from tip : 25.0 mm
Mean diam ends : 14.1 μm
Skin diam : 13.6 μm
Min diam : 13.1 μm
Max diam : 14.6 μm
SD Along : 0.6 μm
SD Across : 3.7 μm

